



SGS

通标标准技术服务有限公司
SGS-CSTC Standards Technical Services Ltd.



4/F, Oastar Building,
No. 4 Road, Shang Mei Lin,
Shenzhen, China
Tel: 86-755-83114358
Fax: 86-755-83106190

Test Report

No. SZTYR030415465/LP Date : MAY 09, 2003

Page 1 of 2

EPAK MULTI PRODUCTION FACTORY
TONG FU YU INDUSTRIAL ESTATE,
JIAN LONG, HENG GANG, SHENZHEN, CHINA

Report on the submitted samples said to be MPPO (EP13)

Sample Receiving Date : APR 30, 2003

Testing Period : MAY 01, 2003 TO MAY 08, 2003

Test Requested : To determine total lead, cadmium, mercury and hexavalent chromium content in the submitted samples.

Test Method : Analysis by Inductively Coupled Plasma Atomic Emission Spectroscopy Techniques.

Result : Please refer to next page.

Conclusion : The Total Lead, Cadmium, Mercury and Hexavalent Chromium Content in the submitted samples comply with the requirement of US CONEG Model Toxics in Packaging Legislation, and European Council Directive 94/62/EC – Article 11 that effective June 2001.

Signed for and on behalf of
SGS-CSTC Ltd.

Zhang Yanzheng, Helen
Sr. Section Head

This report is issued by the Company under its General Conditions printed overleaf. The issuance of this report does not exonerate buyers or sellers from exercising all their rights and discharging all their liabilities under the Contract of Sale. Stipulations to the contrary are not binding on the Company. The company's responsibility under this report is limited to proven negligence and will in no case be more than ten times the amount of the fees or commission. Except by special arrangement, the test items, will not be retained by the Company for more than one month. The results shown in this test report refer only to the sample(s) tested unless otherwise stated.
The test report cannot be reproduced, except in full, without prior written permission of the Company.

Member of the SGS Group (Société Générale de Surveillance)
See Reverse for Conditions

SZ 162971



SGS

通标标准技术服务有限公司
SGS-CSTC Standards Technical Services Ltd.



4/F, Oastar Building,
No. 4 Road, Shang Mei Lin,
Shenzhen, China
Tel: 86-755-83114358
Fax: 86-755-83106190

Test Report

No. SZTYR030415465/LP Date : MAY 09, 2003

Page 2 of 2

Results :

Element	Deep gray plastic parts
Lead [Pb]	< 20
Cadmium [Cd]	< 5
Mercury [Hg]	< 10
Hexavalent Chromium [Cr(VI)]	< 5
Total [Pb + Cd + Cr(VI) + Hg]	<40
Total Limit	100

Remark: The limit is set in the CONEG Model Toxics in packaging legislation by the following states: Connecticut, Florida, Georgia, Illinois, Iowa, Maine, Maryland, Minnesota, Missouri, New Hampshire, New Jersey, New York, Pennsylvania, Rhode Island, Vermont, Virginia, Washington and Wisconsin.

Note: - < = Less than
- The unit of results is mg per kg
- Results shown are of total weight of dry sample

*** End of Report ***

This report is issued by the Company under its General Conditions printed overleaf. The issuance of this report does not exonerate buyers or sellers from exercising all their rights and discharging all their liabilities under the Contract of Sale. Stipulations to the contrary are not binding on the Company. The company's responsibility under this report is limited to proven negligence and will in no case be more than ten times the amount of the fees or commission. Except by special arrangement, the test items, will not be retained by the Company for more than one month. The results shown in this test report refer only to the sample(s) tested unless otherwise stated.
The test report cannot be reproduced, except in full, without prior written permission of the Company.

Member of the SGS Group (Société Générale de Surveillance)
See Reverse for Conditions

SZ 162970



SGS

通标标准技术服务有限公司

SGS-CSTC Standards Technical Services Ltd.



4/F, Oastar Building,
No. 4 Road, Shang Mei Lin,
Shenzhen, China
Tel: 86-755-83114358
Fax: 86-755-83106190

Test Report

No. SZTYR030415465/LP Date : MAY 09, 2003

Page 1 of 2

EPAK MULTI PRODUCTION FACTORY
TONG FU YU INDUSTRIAL ESTATE,
JIAN LONG, HENG GANG, SHENZHEN, CHINA

Report on the submitted samples said to be MPPO (EP13)

Sample Receiving Date : APR 30, 2003

Testing Period : MAY 01, 2003 TO MAY 08, 2003

Test Requested : To determine total lead, cadmium, mercury and hexavalent chromium content in the submitted samples.

Test Method : Analysis by Inductively Coupled Plasma Atomic Emission Spectroscopy Techniques.

Result : Please refer to next page.

Conclusion : The Total Lead, Cadmium, Mercury and Hexavalent Chromium Content in the submitted samples comply with the requirement of US CONEG Model Toxics in Packaging Legislation, and European Council Directive 94/62/EC – Article 11 that effective June 2001.

Signed for and on behalf of
SGS-CSTC Ltd.

Zhang Yanzheng, Helen
Sr. Section Head

This report is issued by the Company under its General Conditions printed overleaf. The issuance of this report does not exonerate buyers or sellers from exercising all their rights and discharging all their liabilities under the Contract of Sale. Stipulations to the contrary are not binding on the Company. The company's responsibility under this report is limited to proven negligence and will in no case be more than ten times the amount of the fees or commission. Except by special arrangement, the test items, will not be retained by the Company for more than one month. The results shown in this test report refer only to the sample(s) tested unless otherwise stated.
The test report cannot be reproduced, except in full, without prior written permission of the Company.

Member of the SGS Group (Société Générale de Surveillance)
See Reverse for Conditions

SZ 162971



4/F, Oastar Building,
 No. 4 Road, Shang Mei Lin,
 Shenzhen, China
 Tel: 86-755-83114358
 Fax: 86-755-83106190

Test Report

No. SZTYR030415467/LP Date : MAY 09, 2003

Page 2 of 2

Results :

Element	Deep gray plastic parts
Lead [Pb]	< 20
Cadmium [Cd]	< 5
Mercury [Hg]	< 10
Hexavalent Chromium [Cr(VI)]	< 5
Total [Pb + Cd + Cr(VI) + Hg]	<40
Total Limit	100

Remark: The limit is set in the CONEG Model Toxics in packaging legislation by the following states: Connecticut, Florida, Georgia, Illinois, Iowa, Maine, Maryland, Minnesota, Missouri, New Hampshire, New Jersey, New York, Pennsylvania, Rhode Island, Vermont, Virginia, Washington and Wisconsin.

Note: - < = Less than

- The unit of results is mg per kg
- Results shown are of total weight of dry sample

*** End of Report ***

This report is issued by the Company under its General Conditions printed overleaf. The issuance of this report does not exonerate buyers or sellers from exercising all their rights and discharging all their liabilities under the Contract of Sale. Stipulations to the contrary are not binding on the Company. The company's responsibility under this report is limited to proven negligence and will in no case be more than ten times the amount of the fees or commission. Except by special arrangement, the test items, will not be retained by the Company for more than one month. The results shown in this test report refer only to the sample(s) tested unless otherwise stated.
 The test report cannot be reproduced, except in full, without prior written permission of the Company.

**SGS****SGS Hong Kong Ltd.
Retail & Supply Support Division**

5F - 8/F, Metropole Square, 2 On Yiu Street, Siu Lek Yuen, Shatin, N.T., Hong Kong

Tel : (852) 2364 2272 (Main)

Fax : (852) 2362 4647 (General Inquiry)

(852) 2363 3127 (Toys, Hardlines)

(852) 2334 2461 (Calibration)

(852) 2334 7827 / 2764 3278 (Textile & Footwear)

(852) 2766 3778 (Electrical)

(852) 2334 9085 (Chemical, Environmental, Food & Petroleum)

(852) 2603 7577 (Health Care & Pharmaceutical)

Test Report

No. 2034509/LD

Date : Sep 26 2002

Page 1 of 2

PEAK PLASTIC & METAL PRODUCTS (INTERNATIONAL) LIMITED

UNIT 3, 4, 5 & 7, 37/F,

CABLE TV TOWER,

9 HOI SHING ROAD,

TSUEN WAN, N.T.,

HONG KONG

Report on the submitted sample said to be TRAY.

SGS Job No.

1260888

Sample Receiving Date

SEP 12 2002

Testing Period

SEP 13-18 2002

Test Requested

- 1) To determine the Cadmium Content in the submitted sample as per Philips testing program.
- 2) To determine the Mercury Content in the submitted sample.

Test Method

- 1) As specified in Philips 001 - Microwave Digestion for Cadmium Testing. Analysis by Atomic Absorption Spectrometry with External Calibration.
- 2) In-house method. Analysis by Atomic Absorption Spectrometry.

Test Results

Please refer to next page

Conclusion

- 1) When tested by specified method, the submitted sample does not contain detectable Cadmium.

Signed for and on behalf of
SGS Hong Kong Ltd.Tony Chan
Senior Manager

This report is issued by the Company under its General Conditions printed overleaf. The issuance of this report does not exonerate buyers or sellers from exercising all their rights and discharging all their liabilities under the Contract of Sale. Stipulations to the contrary are not binding on the Company. The company's responsibility under this report is limited to proven negligence and will in no case be more than ten times the amount of the fees or commission. Except by special arrangement, the test items, will not be retained by the Company for more than three months. The results shown in this test report refer only to the sample(s) tested unless otherwise stated.

The test report cannot be reproduced, except in full, without prior written permission of the Company.

Member of the SGS Group (Société Générale de Surveillance)
See Backpage for Conditions

L23/5600



SGS Hong Kong Ltd.
Retail & Supply Support Division

5F - 8/F, Metropole Square, 2 On Yiu Street, Siu Lek Yuen, Shatin, N.T., Hong Kong
 Tel : (852) 2364 2272 (Main)
 Fax: (852) 2362 4647 (General Inquiry) (852) 2334 7827 / 2764 3276 (Textile & Footwear)
 (852) 2363 3127 (Toys, Hardlines) (852) 2766 3778 (Electrical)
 (852) 2334 2481 (Calibration) (852) 2334 9085 (Chemical, Environmental, Food & Petroleum)
 (852) 2603 7577 (Health Care & Pharmaceutical)

Test Report No. 2034509/LD Date : Sep 26 2002 Page 2 of 2

Test Results

<u>Element</u>	<u>Black Plastic</u>	<u>Detection Limit</u>
1) Cadmium (Cd)	< 5 ppm	5 ppm
2) Mercury (Hg)	< 0.5 ppm	--

(Results shown are of the total weight of samples)

Note < = Less than
 ppm = mg/kg

Remark This report is to supersede test report number 2033547/LD.

*** End of Report ***

This report is issued by the Company under its General Conditions printed overleaf. The issuance of this report does not exonerate buyers or sellers from exercising all their rights and discharging all their liabilities under the Contract of Sale. Stipulations to the contrary are not binding on the Company. The company's responsibility under this report is limited to proven negligence and will in no case be more than ten times the amount of the fees or commission. Except by special arrangement, the test items, will not be retained by the Company for more than three months. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. The test report cannot be reproduced, except in full, without prior written permission of the Company.

Member of the SGS Group (Société Générale de Surveillance)
 See Reverse for Conditions

L2375599